Tamas Karches
Wastewater Treatment Modelling

Wastewater treatment modelling and simulation software

Simulation and prediction of wastewater treatment processes is already required at the stage
of designing. These models generally apply dynamic approaches; therefore, the processes and
process variables are described in function of time. Unsteady simulations are performed due to
the uneven raw wastewater discharge based on the daily, seasonal flow variations and possible
industrial sources.

As aresult of the unsteady behaviour of the incoming load, the wastewater treatment plant
(WWTP) shall not be sized solely for average conditions and the operation should take into account
the parameters coming from composite samples rather than using grab samples. Dynamic modelling
[...]
the latter significant, that is to say, should not have high microorganism growth and high sludge
mass. Maximising maintenance energy in municipal wastewater treatment can be achieved through
low nutrient supply, chemicals, or changes in the oxic/anoxic environment.

One such method is the OSA procedure, which refers to the alteration of the oxic-sedimentation-
anaerobic processes. The settled sludge is “starved” in the anaerobic basin on the side of the sludge
recirculation, and when returned to oxic conditions, the substrate obtained is primarily used for
rebuilding itself and not for reproduction. However, if the anaerobic basin is designed for the entire
recirculated sludge stream, then an unnecessarily large volume is obtained. Experiments have
shown that it is sufficient to separate some of the recycled sludge and lead it to a separate reactor
where aeration is controlled, with very low dissolved oxygen concentration. After the “shock”,
the sludge is directed back to the aeration pool.

Primarily due to the high sludge age and the localisation of biomass in biofilm systems, it may
happen that higher order organisms live with predation by lower order organisms, which also
results in sludge reduction. However, it also appears that the plug flow reactor or cascaded reactor
favours the reduction of the sludge yield of the waterline, which can be attributed to protozoa and
flagellant organisms as higher order organisms. For their development the following conditions
should be fulfilled, DO = 1-3 mg/l, TKN < 30 mg/l, BODs< 530 mg/l, which occurs at the end of the
biological basin. The development of the food chain is also advantageous to us, because the nutrient
conversion of the superior bodies is weaker and the energy loss is higher. In addition, metazoids
reduce the turbidity of water by consuming freely floating bacteria. According to literature, sludge
production can be reduced by up to 20—40%, but two-stage cleaning is recommended in an
activated sludge system.

Mass balance modelling for individual wastewater treatment unit
Raw influent characterisation, model setup

The GPS-X 6.5 simulation system was used to perform analysis in a certain small wastewater
treatment unit. The purpose of the modelling was to determine the actual capacity. The treated
wastewater quality can be calculated by setting the raw wastewater quality and the small equipment
parameters in the mass balance model.

The test system was a small treatment unit of the Polydox 50 type discussed in detail in Annex:
Examples for Individual Wastewater Treatment Units, the capacity of which was provided by the
manufacturer in 50 population equivalents and 6.0 m3/d of wastewater. The unit has a volume of
8.4 m?, from this 70% is aerated and the rest is for clarification and sludge thickening.

In terms of inlet, two types of wastewater were tested according to the water consumption
and the associated daily wastewater discharge. On this basis, we distinguish Central European
average wastewater and concentrated wastewater. In terms of organic matter, COD varies between
750—1200 mg/1, BODs between 300—650 mg/l, TKN and TP are relatively high compared to
other countries.

189



Table 8

Raw influent characteristic (compiled by the author)

mg/1 average wastewater concentrated wastewater
COD 750 1,200
BOD; 310 650
TSS 400 800
TKN 80 100
TP 12 18

In the absence of field data, the following COD fractions were determined in the COD-TSS-based
fractionation in the average influent:
— soluble inert COD: 16 mg/1
— readily biodegradable COD: 62 mg/1
— particulate inert COD: 270 mg/1
— slowly biodegradable COD: 402 mg/1
— substrate fraction of the particulate COD: 0.6 mg/1
— organic content of the total suspended solids: 0.8 mg/1
In case of concentrated wastewater, the COD fractions were as follows:
— soluble inert COD: 24 mg/1
— readily biodegradable COD: 96 mg/1
— particulate inert COD: 194 mg/1
— slowly biodegradable COD: 886 mg/1
— substrate fraction of the particulate COD: 0.82 mg/1
— organic content of the total suspended solids: 0.75 mg/1

Simulations performed and results

The model layout is shown in Figure 13, where it can be seen that in addition to the incoming
raw wastewater, other wastewater sources can be specified (septage: municipal liquid waste). The
wastewater is transported to a buffer tank with a function of equalisation. Thereafter, the biological
processes occur, which is aerated. In the model, it is also possible to add external carbon source
and/or chemical. The aerated basin is followed by a clarifier where most of the biomass is retained
and returned to the system after thickening. The thickening/dewatering combined unit has been
set to about 5% solid capture. Treated wastewater flows to a storage tank at the end of the process.
The model does not take this further into account.

190



influent EQ tank CAS clarifier treated wastewater

w

septage

Figure 13
Conventional activated sludge GPS-X 6.5 model layout (compiled by the author)

Steady-state model runs were performed. In the first step, the nominal load of 6.0 m3/d was taken
into account. The dissolved oxygen concentration was 2.0 mg/I in the aerated basin. The sludge
production was 1.35 kgT'S/d and the dry solid content was 0.78%. The amount of thickened and
dewatered sludge is 6.4 1/d. Quality of effluent:

— COD: 50 mg/1

— TSS: 24 mg/1

— NH,-N: 25 mg/1

— TN: 27 mg/1
This shows partial nitrification; nutrient removal does not happen if the nominal capacity is taken
into account. In the next step, nitrification efficiency was determined in function of the amount
of influent flow. This could be done in several steps, iteratively, with the trial and error method.
As a result of the runs, the wastewater systems could treat approximately 50% of the incoming
flow based on the average Central European wastewater quality. If concentrated wastewater quality
was considered, it is an additional 20% capacity reduction. In this latter case, it is recommended
to increase the operating parameters, i.e. DO = 2.0 mg/l to increase to DO = 3.0 mg/I to avoid
capacity loss.

Simulations revealed that despite the steady-state incoming load, there are variations in the
effluent in the first few days. The reason for this is that initially there was no biomass in the
system and it had to be built. While the biomass was built up, biodegradation was limited. For
this, as can be seen from the following series of figures, it took about 10—12 days. Figure 14
shows the TSS and its organic content, the VSS. About 60 mg/l of suspended solids remained in
the biologically treated wastewater (without sedimentation). After sedimentation, it decreased
further to 5-10 mg/1.

191



Suspended Solid

3300
330.0

2640
2640

198.0
198.0

132.0
[12] total suspended solids [mafL]

1320

[12] wolatile suspended solids [mgi ]

66.0
66.0

_'-.-_-_‘-_--___

0.0
0.0

0.0 6.0 12.0 18.0 240 300
Time [days]

Figure 14
Treated effluent TSS and VSS (compiled by the author)

With respect to organic matter, the effluent COD concentration was 68 mg/l, which is more than
90% treatment efficiency. BODs decreased to 20 mg/1.

Organic Matter

=] =
(=) (o]
(=) (=]
[ar] [ar]
= %:
=] =
- =+
. o
=
Se|8e
2E12=
Ec|wms
a |8
=] [-1]
Col|ge
2- g~
g |&
= =
= gﬂl
| SER \
-
= =
] ]
0.0 6.0 120 16.0 240 30.0
Time [days]
Figure 15

Treated effluent COD and BODs (compiled by the author)

192



Nitrogen compound

=]

w o
::n =
E@N i ———
E.F L ol
.g E‘
E‘D,_ Do _-‘-—_,.-l-——
ET E=
= =
o =
-
& =
&
sy o
e o

- o,

L= I [==] ¥ . . -

0.0 6.0 12.0 18.0 240 300
Time [days]
Figure 16

Treated effluent nitrogen compounds (compiled by the author)

Effluent nitrogen concentrations stabilised after 15—18 days. Organic nitrogen is about 3 mg/l
and ammonium-nitrogen is about 9 mg/l. With aeration control, further fine tuning is possible.

Phosphorous

22
22

17.6

17 6
"\\‘_)\

/

88

44

[12] soluble ortho-phosphate [mgP/1]
4.4 132
[12] total phosphorus [ImgPiL]
132

0.0
0.0

0.0 6.0 12.0 18.0 240 300
Time [days]

Figure 17
Effluent phosphorus concentration (compiled by the author)

193



For phosphorous forms, the ratio of orthophosphate/total phosphorus in treated wastewater is high.
We could remove as much phosphorus as the biomass would take. It follows that if a higher degree
of nutrient removal is desired, chemical precipitation is essential.

SBR system

With batch reactors, high treatment efficiency can also be achieved. The essence of the technology
is that instead of spatial separation of the reactor zones, time cycles are applied and the entire
treatment process takes place in one basin. This means that cycles that are usually 6—8 hours long
can be divided into the following processes:

— feed

— biological processes (mixing and aeration or mixing without aeration)

— sedimentation

— decanting
The steps and cycle times should be designed in such a way that an entire number of cycles take
place in one day. The general rule of thumb is that the feed is approximately half an hour, the
settling is 1.2—1.5 h, decanting is minimum half an hour. The rest of the time has been developed
for biological processes. The mixing and aeration time creates aerobic conditions, the mixing
but non-aerating part is anoxic. Separation of individual processes is not necessary. Decantation
can also occur simultaneously with the sedimentation supposing the exact knowledge on sludge
blanket level changes in the basin.

The design of SBR plants is usually done by the analogy method: the conventional activated
sludge technology is scaled and these reactor volumes and ratios are changed over time (using the
hydraulic residence time t = V/Q).

influent EQ tank SBR clarifier treated wastewater
septage sludge dewatering

y

Sizing of SBR is also based on mass balance modelling. Here, the input time parameter should be
the cycle times in addition to the usual flowrate volume, DO, MLSS, recirculation. When using
SBR, you may need to use equalisation basins. The advantage of SBR over the conventional sludge
system is:

Figure 18
SBR system GPS-X 6.5. model layout (compiled by the author)

194



easy operation (automation)

flexibility (you can change cycle times, operating volume cannot be changed)
better settling sludge

higher allowable MLSS concentration

relatively small space requirement

Bibliography

[1] Rieger, R, Gillot, S, Langergraber, G, Ohtsuki, T, Shaw, A, Takacs, I, Winkler S. Guidelines for Using Activated
Sludge Models. Scientific and Technical Report No. 22. London: IWA Publishing; 2013.

[2] Trickling Filter. [cited 18 Jan 2019]. Available from: www.indiamart.com/proddetail/trickling-filter-4993433933.
html

[3] Napier-Reid’s RBC with Bio-Rotor™ Technology. [cited 18 Jan 2019]. Available from: http://napier-reid.com/
products/bio-rotortm-rotating-biological-contactor-rbc/

[4] Whole Water RFB. [cited 18 Jan 2019]. Available from: www.wholewatersystems.com/H2ZOTREATMENT/RFB.
htm

[5] Biowater Technology. [cited 18 Jan 2019]. Available from: www.biowater.no/teknologi/biomedia/

[6] Disc Diffuser. [cited 18 Jan 2019]. Available from: www.wastewater.com/parts/fine-bubble-parts

[7] Optimize Your Clarifier for Biological Phosphorus Removal. [cited 18 Jan 2019]. Available from: www.tpomag.
com/online_exclusives/2017/04/optimize your clarifier for biological phosphorus removal 002y7

[8] 7: PID Control. [cited 18 Jan 2019]. Available from: https:/drstienecker.com/tech-332/7-pid-control

Further reading

Aliyu, AM, Seo, H, Xu, Y, Wang, J-J, Kim, K Ch. A model for rising bubbles interacting with crossflowing
liquid. International Journal of Multiphase Flow. 2018 Nov;108:94-104. DOI: https://doi.org/10.1016/].
ijmultiphaseflow.2018.07.002

Al-Mashhadani, MKH, Wilkinson, SJ, Zimmerman, WB. Airlift bioreactor for biological applications with microbubble
mediated transport processes. Chemical Engineering Science. 2015 Dec;137:243-253. DOI: https://doi.org/10.1016/j.
ces.2015.06.032

Aubin, Joelle, Fletcher, David F., Xuereb, Catherine Modeling turbulent flow in stirred tanks with CFD: the influence
of the modeling approach, turbulence model and numerical scheme. Experimental Thermal and Fluid Science.
2004 Apr;28(5):431-445. DOI: https://doi.org/10.1016/j.expthermflusci.2003.04.001

ATV-DVWK-A 131. Bemessung von einstufigen Belebungsanlagen. s. 1.: Seidel-Przywecki Press; 2000.

Behnisch, J, Ganzauge, A, Wagner, M. Development of Fine Bubble Aeration Diffusers: Results of Clean Water Tests
of the Last 27 Years. In: 14% Young Water Professionals Conference Book of Abstracts; 2018. p. 195-196.

Choi, EH, Klapwijk, B, Mels, A, Brouwer, H. Evaluation of wastewater characterization methods. Water Science and
Technology. 2005 Nov;52(10—11):61-68. DOI: https://doi.org/10.2166/wst.2005.0679

Corominas, L, Rieger, L, Takacs, I, Ekama, G, Hauduc, H, Vanrolleghem, PA, Comeau, Y. New framework for
standardized notation in wastewater treatment modelling. Water Science and Technology. 2010 Feb;61(4): 841-857.
DOI: https://doi.org/10.2166/wst.2010.912

Cséfalvay E, Mika LT. Vegyipari miivelettan. Budapest: ELTE Kémiai Intézet; 2008.

Daigger, GT, Adams, CD, Steller, HK. Diffusion of Oxygen Through Activated Sludge Flocs: Experimental
Measurement, Modeling, and Implications for Simultaneous Nitrification and Denitrification. Water Environment
Research. 2007 Apr;79(4):375-387. DOI: https://doi.org/10.2175/106143006x 111835

Dehbi, A. A CFD model for particle dispersion in turbulent boundary layer flows. Nuclear Engineering and Design.
2008 March;238(3):707-715. DOI: https://doi.org/10.1016/j.nucengdes.2007.02.055

195


http://www.indiamart.com/proddetail/trickling-filter-4993433933.html
http://www.indiamart.com/proddetail/trickling-filter-4993433933.html
http://napier-reid.com/products/bio-rotortm-rotating-biological-contactor-rbc/
http://napier-reid.com/products/bio-rotortm-rotating-biological-contactor-rbc/
http://www.wholewatersystems.com/H2OTREATMENT/RFB.htm
http://www.wholewatersystems.com/H2OTREATMENT/RFB.htm
http://www.biowater.no/teknologi/biomedia/
http://www.wastewater.com/parts/fine-bubble-parts
http://www.tpomag.com/online_exclusives/2017/04/optimize_your_clarifier_for_biological_phosphorus_removal_002y7
http://www.tpomag.com/online_exclusives/2017/04/optimize_your_clarifier_for_biological_phosphorus_removal_002y7
https://drstienecker.com/tech-332/7-pid-control
https://doi.org/10.1016/j.ijmultiphaseflow.2018.07.002
https://doi.org/10.1016/j.ijmultiphaseflow.2018.07.002
https://doi.org/10.1016/j.ces.2015.06.032
https://doi.org/10.1016/j.ces.2015.06.032
https://doi.org/10.1016/j.expthermflusci.2003.04.001
https://doi.org/10.2166/wst.2005.0679
https://doi.org/10.2166/wst.2010.912
https://doi.org/10.2175/106143006x111835
https://doi.org/10.1016/j.nucengdes.2007.02.055

Ding, Sh, Liu, L, Xu, J. A Study of the Determination of Dimensionless Number and its Influence on the Performance
of a Combination Wastewater Reactor. Procedia Environmental Sciences. 2013;(18):579-584. DOI: https://doi.
org/10.1016/j.proenv.2013.04.078

Dochain, D, Vanrolleghem, PA. Dynamical Modelling & Estimation in Wastewater Treatment Processes. s. 1.: IWA
Publishing; 2001.

Fayolle, Y, Cockx, A, Gillot, S, Roustan, M, Héduit, A. Oxygen transfer prediction in aeration tanks using CFD. Chemical
Engineering Science. 2007 Dec;62(24):7163—7171. DOI: https://doi.org/10.1016/j.ces.2007.08.082

Fazekas B, Karpati A, Kovécs Zs. Szennyviztisztitas korszerti modszerei. Veszprém: Pannon Egyetem, Kornyezetmérnoki
Intézet; 2014. p. 280.

Fogler, HS. Elements of Chemical Reaction Engineering. s. 1.: Pearson Education; 2010.

Gernaey, KV, van Loosdrecht, MC, Henze, M, Lind, M, Jorgensen, SB. Activated sludge wastewater treatment plant
modelling and simulation: state of the art. Environmental Modelling and Software. 2004 Sep;19(9):763-783.
DOI: https://doi.org/10.1016/j.envsoft.2003.03.005

Gresch, M, Armbruster, M, Braun, D, Gujer, W. Effects of aeration patterns on the flow field in wastewater aeration
tanks. Water Research. 2011 Jan;45(2):810—818. DOI: https://doi.org/10.1016/j.watres.2010.09.009